



# Tofacitinib

## Tofasitinib

• Nilgün Şentürk

Ondokuz Mayıs University Faculty of Medicine, Department of Dermatology and Venereology, Samsun, Turkey

### Abstract

Tofacitinib is an oral inhibitor of janus kinases, which is approved for the treatment of rheumatoid arthritis, psoriatic arthritis, and ulcerative colitis in adults; its efficacy in the treatment of psoriasis has also been demonstrated in clinical studies. A 10 mg daily dose has been observed to achieve a PASI75 response in 40-64% of the patients with moderate to severe psoriasis at week 12 or 16. It provides advantage in the treatment of psoriasis due to oral use, lower cost compared to other biologics, and absence of organ toxicity.

**Keywords:** Psoriasis, tofacitinib, JAK inhibitor

### Öz

Yetişkinlerde romatoid artrit, psoriatik artrit ve ülseratif kolit tedavisi için onaylı oral janus kinaz inhibitörü olan tofasitinibin psoriasis tedavisinde de etkinliği klinik çalışmalarda gösterilmiştir. Günlük 10 mg dozda orta ve şiddetli psoriasisde 12 veya 16 haftalarda hastaların %40-64'ünde PASI75 yanıtına ulaşıldığı gözlenmiştir. Oral kullanılması, diğer biyolojilere göre düşük maliyeti ve organ toksisitesinin olmaması ile psoriasis tedavisinde avantaj sağlamaktadır.

**Anahtar Kelimeler:** Psoriasis, tofasitinib, JAK inhibitörü

### General information

Tofacitinib is an oral inhibitor of janus kinases (JAK), which is approved for the treatment of rheumatoid arthritis, psoriatic arthritis and ulcerative colitis in adults. Although not approved for the treatment of psoriasis, its effectiveness in psoriasis and psoriatic arthritis has been demonstrated in clinical studies<sup>1,2</sup>.

### Mechanism of action

As a potent inhibitor of JAK1 and JAK3, tofacitinib also shows partial activity against JAK2 and tyrosine kinase (Tyk2)<sup>3,4</sup>. It affects many factors playing a role in the pathogenesis of psoriasis by way of a direct effect on the inhibition of

JAK signalling and keratinocyte dysregulation, decreasing inflammatory infiltration and IL23/Th17 axe normalization<sup>5</sup>.

While reducing secretion of proinflammatory mediators through JAK1, it also suppresses proliferation and activation of helper and cytotoxic T-cells through JAK3<sup>6,7</sup>.

Tofacitinib in its low doses modulates the immune system through JAK1 and JAK3 and in its high doses affects haematopoiesis by suppressing JAK2-mediated erythropoietin signalling<sup>8</sup>.

### Dosage and treatment scheme

It has been used in daily oral doses of 2x5 mg and 2x10 mg in studies. Its 2x5 mg dose is approved for rheumatoid arthritis. Although it has no approved dose for the treatment

**Address for Correspondence/Yazışma Adresi:** Nilgün Şentürk MD, Ondokuz Mayıs University Faculty of Medicine, Department of Dermatology and Venereology, Samsun, Turkey

**E-mail:** senturk.nilgun@gmail.com **Received/Geliş Tarihi:** 07.02.2022 **Accepted/Kabul Tarihi:** 11.02.2022

**ORCID:** orcid.org/0000-0002-5022-8623

**Cite this article as:** Şentürk N. Tofacitinib. Turkderm-Turk Arch Dermatol Venereol 2022;56(Suppl 1):67-9

©Copyright 2022 by Turkish Society of Dermatology and Venereology  
Turkderm-Turkish Archives of Dermatology and Venereology published by Galenos Yayınevi.



of psoriasis, 10 mg dose of tofacitinib has been found more effective than its 5 mg dose<sup>1,2</sup>. A single daily dose of 5 mg is recommended in those with mild to moderate hepatic and renal dysfunction<sup>9</sup>.

## Efficacy

Randomized, controlled studies on the efficacy of tofacitinib in psoriasis (7 RCTs with 3743 patients) have shown that it improved the physician global assessment (PGA) scores, and PASI75, PASI90 responses. The effect is more prominent with a 10 mg dose<sup>9-13</sup>.

When compared to placebo, it was seen to achieve PASI75 response in 40-64% of the patients with moderate to severe psoriasis at week 12 or 16. When used in daily 10 mg doses (not 5 mg), it showed an effect similar to that of etanercept<sup>13</sup>. Clinical response improved from week 16 to 28 and most of the patients maintained the responses they achieved at week 52<sup>2</sup>.

Higher doses need to be used in patients with severe disease and in those who are not biologically naive<sup>14</sup>. Continuous treatment with tofacitinib is more effective than intermittent treatment. When the treatment is resumed in patients who had a break, 60% of them obtained their previous response and 40% had a loss of efficacy. The tofacitinib therapy was also found effective in nail involvements and regions resistant to treatment<sup>12</sup>. It also improves quality of life scores and itching symptoms<sup>2</sup>. Tofacitinib should not be combined with immunosuppressive agents (azathioprine, cyclosporine and other biological agents). It may be combined with methotrexate when necessary<sup>9</sup>.

## Follow-up

Due to increased risk of infection, patients who will use tofacitinib should be screened for tuberculosis, hepatitis and HIV infections before the treatment. A zoster vaccine may be administered before the treatment. A whole blood count and lipid panel should be performed

before starting the treatment and these values should be checked after 4-8 weeks and at 3-month intervals thereafter (Table 1)<sup>9</sup>.

## Side effects/safety

Although tofacitinib is well tolerated in short and long-term use, studies have reported some side effects including nasopharyngitis, upper respiratory tract infections, headache, urinary tract infections and diarrhoea. Its side effects are more compared to placebo and this risk increases when 10 mg is used<sup>1</sup>. Patients using tofacitinib have an increased risk of herpes zoster compared to placebo; the risk is dose-dependent but no visceral involvements have been observed. The risk further increases with old age and high doses, and in Asians and patients who are not biologically naive; thus, they should be monitored more closely. Even in the absence of marked changes in laboratory parameters, monitoring of haemoglobin, absolute neutrophil count, and total cholesterol, HDL, LDL, liver enzyme and creatinin levels is recommended. It may increase the risk of thromboembolism; organ toxicity has not been observed<sup>2</sup>.

## Contraindications

Due to bone marrow suppression risk, it should not be used in patients with a low lymphocyte count (<500/mm<sup>3</sup>), neutrophil count (<1000/mm<sup>3</sup>) and haemoglobin value (<9 g/dL), in those with a serious hepatic dysfunction, and in the presence of infection<sup>9</sup>.

## Drug interactions

Tofacitinib is metabolised in the liver by CYP3A4 and at a lower degree by CYP2C19. When taken in combination with CYP3A4 inhibitors (e.g. ketoconazole) or CYP2C19 inhibitors (e.g. Fluconazole), it causes the blood level to increase and when taken with drugs inducing the CYP3A4 enzyme (e.g. rifampin), it causes the blood level to drop<sup>15</sup>.

**Table 1. Pre-treatment and follow-up tests to be performed in patients using tofacitinib**

	Pre-treatment	Follow-up
Whole blood count	+	- After 4-8 weeks - Every 3 months thereafter - Suspend or end treatment if lymphocyte count is <500/mm <sup>3</sup> - Suspend or end treatment if leukocyte count is <500/mm <sup>3</sup> - Suspend or end treatment if haemoglobin dropped by more than 2 g/dL or is <8 g/dL
Liver enzymes	+	After 4-8 weeks Every 3 months thereafter Use 5 mg in the presence of moderate to severe dysfunction
Kidney functions	+	After 4-8 weeks Every 3 months thereafter Use 5 mg in the presence of moderate to severe dysfunction
Beta HCG	+	At baseline and whenever necessary
Hepatitis B	+	
Hepatitis C	+	
HIV	+	
PPD/quantiferon test	+	Once a year
Chest X-ray	+	Once a year

## Special cases

### Pregnancy

It can be used in pregnancy if its potential benefit outweighs its risks<sup>9</sup>.

### Vaccination

Live vaccines should be avoided in patients using tofacitinib<sup>9</sup>.

### SUGGESTIONS

- Oral tofacitinib is effective in the treatment of moderate to severe psoriasis and is well tolerated.
- It provides advantages in the treatment of psoriasis due to oral use, lower cost compared to other biologics, and absence of organ toxicity<sup>16</sup>.
- Although the efficacy of tofacitinib has been assessed mostly in moderate to severe psoriasis, it may also be a good option in mild psoriasis and in difficult-to-treat areas such as the face and genital region<sup>17</sup>.
- Presence of comorbidities such as psoriatic arthritis<sup>18</sup>, cardiovascular risk<sup>19</sup> and depressive symptoms<sup>20</sup> may also be a reason for choosing tofacitinib.

## References

1. Tian F, Chen Z, Xu T: Efficacy and safety of tofacitinib for the treatment of chronic plaque psoriasis: A systematic review and meta-analysis. *J Int Med Res* 2019;47:2342-50.
2. Azevedo A, Torres T: Tofacitinib: A new oral therapy for psoriasis. *Clin Drug Investig* 2018;38:101-12.
3. Ghoreschi K, Laurence A, O'Shea JJ: Janus kinases in immunecell signaling. *Immunol Rev* 2009;228:273-87.
4. Karaman MW, Herrgard S, Treiber DK, et al.: A quantitative analysis of kinase inhibitor selectivity. *Nat Biotechnol* 2008;26:127-32.
5. Krueger J, Clark JD, Suárez-Fariñas M, et al.: Tofacitinib attenuates pathologic immune pathways in patients with psoriasis:a randomized phase 2 study. *J Allergy Clin Immunol* 2016;137:1079-90.
6. Ghoreschi K, Jesson MI, Li X, et al.: Modulation of innate and adaptive immune responses by tofacitinib (CP-690,550). *J Immunol* 2011;186:4234-43.
7. Borie DC, O'Shea JJ, Changelian PS: JAK3 inhibition, a viable new modality of immunosuppression for solid organ transplants. *Trends Mol Med* 2004;10:532-41.
8. Strober B, Buonanno M, Clark JD, et al.: Effect of tofacitinib, a Janus kinase inhibitor, on haematological parameters during 12 weeks of psoriasis treatment. *Br J Dermatol* 2013;169:992-9.
9. Gelfand JM, Armstrong AW, Bell S, et al.: National Psoriasis Foundation COVID-19 task force guidance for management of psoriatic disease during the pandemic: Version 1. *J Am Acad Dermatol* 2020;83:1704-16.
10. Papp KA, Menter A, Strober B, et al.: Efficacy and safety of tofacitinib, an oral Janus kinase inhibitor, in the treatment of psoriasis: a Phase 2b randomized placebo-controlled dose-ranging study. *Br J Dermatol* 2012;167:668-77.
11. Mamolo C, Harness J, Tan H, Menter A: Tofacitinib (CP-690,550), an oral Janus kinase inhibitor, improves patient-reported outcomes in a Phase 2b, randomized, double-blind, placebo-controlled study in patients with moderate-to-severe psoriasis. *J Eur Acad Dermatol Venereol* 2014;28:192-203.
12. Menter A, Papp KA, Tan H, Tying S, Wolk R, Buonanno M: Efficacy of tofacitinib, an oral janus kinase inhibitor, on clinical signs of moderate-to-severe plaque psoriasis in different body regions. *J Drugs Dermatol* 2014;13:252-6.
13. Bachelez H, van de Kerkhof PC, Strohal R, et al.: Tofacitinib versus etanercept or placebo in moderate-to-severe chronic plaque psoriasis: a Phase 3 randomised non-inferiority trial. *Lancet* 2015;386:552-61.
14. Huttmacher MM, Papp K, Krishnaswami S, et al.: Evaluating dosage optimality for tofacitinib, an oral janus kinase inhibitor, in plaque psoriasis, and the influence of body weight. *CPT Pharmacomet Syst Pharmacol* 2017;6:322-30.
15. XELJANZ\_ (tofacitinib) [package insert]: Pfizer Laboratories Div Pfizer Inc.; NY, NY; 2015. Available from: <http://labeling.pfizer.com/ShowLabeling.aspx?id=959>
16. Di Lernia V, Bardazzi F: Profile of tofacitinib citrate and its potential in the treatment of moderate-to-severe chronic plaque psoriasis. *Drug Des Dev Ther* 2016;10:533-9.
17. Chiricozzi A, Faleri S, Saraceno R, et al.: Tofacitinib for the treatment of moderate-to-severe psoriasis. *Expert Rev Clin Immunol* 2015;11:443-55.
18. Asahina A, Etoh T, Igarashi A, et al.: Oral tofacitinib efficacy, safety and tolerability in Japanese patients with moderate to severe plaque psoriasis and psoriatic arthritis: A randomized, double-blind, Phase 3 study. *J Dermatol* 2016;43:869-80.
19. Kim J, Tomalin L, Lee J, et al.: Reduction of inflammatory and cardiovascular proteins in the blood of psoriasis patients; differential responses between tofacitinib and etanercept after 4 weeks of treatment. *J Investig Dermatol* 2018;138:273-81.
20. Fleming P, Roubille C, Richer V, et al.: Effect of biologics on depressive symptoms in patients with psoriasis: a systematic review. *J Eur Acad Dermatol Venereol* 2015;29:1063-70.